



TEST REPORT

DATE: 03-13-2019

Page 1 of 1

TEST NUMBER: 0254548

CLIENT	PID Floors
---------------	------------

TEST METHOD CONDUCTED	HPVA 4.2 Bond Line Test
------------------------------	-------------------------



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	TM Lacquer Collection
REFERENCE	TMW51

GENERAL PRINCIPLE

The submitted flooring sample was subjected to the Bond Line Test as listed in HPVA section 4.2. The samples were prepared and immersed in water for 4 hours followed by oven drying at 122° F for 19 hours. This cycle was completed 3 times with the samples being examined for delamination after each cycle.

TEST RESULTS

RESULT	None of the test specimens exhibited delamination. The material as submitted passes the Bond Line Test as described in HPVA 4.2.
---------------	--

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.